
P u r e  W a t e r

H a n d b o o k

TM



1

Osmonics
Pure Water Handbook

2nd Edition

5951 Clearwater Drive
Minnetonka, MN 55343-8995 USA
Phone (612) 933-2277
Fax (612) 933-0141

Property of:

© 1997, 1991 Osmonics, Inc.

TM

$9.95

Pure Water Handbook-twg  5/16/97 2:20 PM  Page 1



3

Notice

Osmonics has made a serious effort to provide accurate information in this book.
However,  as in all publications, the possibility exists for errors and misprints in
the text. Variations in data may also occur depending on field conditions. Infor-
mation in this guide should only be used as a general guide. Osmonics does not
represent the information as being exact. Please notify us of any errors, omissions
[...]
• Specifications: 40 gph (151 Lph) requirement; pressurized
storage desired; water to be used for rinsing glassware

• Feedwater: 25 gpg hardness; 800 ppm TDS; 65°F (18°C)

• Pre-Treatment
Water Softener (24 hours of operation between regenerations)
Activated Carbon (24 hours of operation between backwash cycles)

• Reverse Osmosis Unit
Permeate Capacity: 41 gph (155 Lph) at 77°F (25°C) at 30 psig 

(2.1 bar) backpressure

• Storage and Distribution
Pressurized Storage System

• Options to Consider
pH Test Kit
Chlorine Test Kit
Portable Conductivity Meter

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 76



77

Figure 36 – Commercial Water System with Pressurized Storage

Typical system used to meet standards. Other modifications are dependent upon 
concentration of feed, quality of water required, and other objectives.

HIGH-PURITY WATER TREATMENT SYSTEMS

R
ev

er
se

 O
sm

os
is

A
ct

iv
at

ed
C

ar
bo

n
Fi

lte
r

Fe
ed

12
0 

gp
h

(4
54

 L
ph

)

W
at

er
So

ft
en

er

C
on

ce
nt

ra
te

 t
o

D
ra

in
60

 g
ph

(2
27

 L
ph

)

A
cc

um
ul

at
or

w
ith

Pr
es

ss
ur

e
Sw

itc
h

Po
in

t 
of

 U
se

Pe
rm

ea
te

60
 g

ph
(2

27
 L

ph
)

Sk
id

-M
ou

nt
ed

C
ar

tr
id

ge
Fi

lte
r

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 77



78

HIGH-PURITY WATER TREATMENT SYSTEMS

5.4 Water for Pharmaceutical Use

The prevailing water standards for pharmaceutical use are set forth by
the United States Pharmacopoeia (USP). 

The USP specifications require that “Water for Injection” (WFI) be
produced only by distillation or reverse osmosis. “Purified Water”
may be purified by distillation, reverse osmosis, ion exchange, or by
a “suitable method.”

There is a clear distinction between purified water and Water For
Injection. WFI must also meet a bacterial endotoxin (pyrogen) 
specification. USP purified water has a number of pharmaceutical
and cosmetic water applications, including higher volume uses such
as container-rinsing. WFI is used for the preparation of parenteral
(injectable) solutions. See Appendix for USP Purified Water and
WFI quality standards.  

USP Purified Water System

• Pre-Treatment
Chemical Feed System for Chlorine Injection 
Dual-Media Filter
Water Softener
Chemical Feed Systems for Sodium Metabisulfite and Sodium   

Hydroxide Addition

• Reverse Osmosis Units
Permeate Capacity: 1200 gpm (4800 Lpm) and 75% recovery
Second-Pass RO
Permeate Capacity: 900 Lpm and 70 to 75% recovery

• Post-Treatment
Storage Tank with 0.2-micron Air Filter
Stainless Steel Distribution Pump System
Storage Tank
Pressure Relief Valve

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 78



79

• Options to Consider
Clean-In-Place System
Portable Conductivity Meter
pH Test Kit
Chlorine Test Kit
Ozonation System with UV Destruct for Sanitization of Distribution  

Loop

Figure 37 – USP Purified Water System

Typical system used to meet standards. Other modifications are dependent upon 

concentration of feed, quality of water required, and other objectives.

HIGH-PURITY WATER TREATMENT SYSTEMS

In
co

m
in

g
    W

at
er

D
ua

l-M
ed

ia
   

  F
ilt

er
W

at
er

 S
of

te
ne

r
C

ar
tr

id
ge

 F
ilt

er
Tw

o-
Pa

ss
 R

O

Tr
an

sf
er

 P
um

p
U

V
 O

zo
ne

D
es

tr
uc

t
St

or
ag

e 
Ta

nk

O
zo

ne
M

on
ito

r
(a

ir
)

O
zo

ne
 G

en
er

at
or

To
 S

to
ra

ge
 T

an
k

O
zo

ne
 G

as

R
ec

irc
ul

at
io

n 
Lo

op
Pi

pi
ng

 S
an

iti
za

tio
n

Bi
su

lfi
te

A
dd

iti
on

D
is

so
lv

ed
O

zo
ne

M
on

ito
r

U
SP

 P
ur

ifi
ed

 W
at

er

O
zo

ne
D

es
tr

uc
t

Fr
om

 R
O

C
hl

or
in

e
In

je
ct

io
n

  S
od

iu
m

H
yd

ro
xi

de

Lo
op

 R
et

ur
n

*M
us

t 
m

ee
t 

EP
A

N
at

ur
al

 P
ri

m
ar

y
D

ri
nk

in
g W

at
er

R
eg

ul
at

io
ns

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 79



USP Water for Injection (WFI) System

• Specifications: 30 gph (114 Lph) designed to meet specifications
• Feedwater: 12.1 gpg hardness; 250 ppm TDS; 65˚F (18˚C)

• Pre-Treatment 
Chemical Feed System for Chlorine Injection
Dual-Media Filter
Water Softener (24-hour operation of softener between regenera-  

tions) or chemical feed for reducing pH

• Reverse Osmosis Unit
Permeate Capacity: 42 gph (159 Lph) at 77˚F (25˚C)

• Activated Carbon Filter

• Distillation Unit
High Velocity Single-Effect Still

• Options to Consider
Clean-In-Place for RO
Portable Conductivity Meter
pH Test Kit
Chlorine Test Kit
Automatic Still Control
Resistivity Meter

80

HIGH-PURITY WATER TREATMENT SYSTEMS

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 80



81

HIGH-PURITY WATER TREATMENT SYSTEMS

Figure 38 – USP Water for Injection (WFI) System

Typical system used to meet standards. Other modifications are dependent upon 
concentration of feed, quality of water required, and other objectives.

D
ua

l-M
ed

ia
Fi

lte
r

C
A

 R
ev

er
se

 O
sm

os
is

H
ig

h 
Ve

lo
ci

ty
D

is
til

la
tio

n

Tr
an

sf
er

 P
um

p

C
hl

or
in

e
In

je
ct

io
n

A
ci

d
In

je
ct

io
n

St
ea

m
-J

ac
ke

t
Ta

nk

Fe
ed

H
ea

t 
Ex

ch
an

ge
r

(c
oo

lin
g)

R
ec

ir
cu

la
tin

g 
Lo

op

Po
in

t 
of

U
se

C
ar

tr
id

ge
Fi

lte
r

A
ct

iv
at

ed
C

ar
bo

n
Fi

lte
r

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 81



5.5 Boiler Feed and Power Generator Water

The requirements for water quality vary greatly with the type of
boiler system. Boiler water treatment constitutes a science in itself
and any attempt at an in-depth discussion would go beyond the
intentions of this publication. However, some basic approaches 
to mechanical treatment, rather than chemical treatment, can be 
outlined.

The primary concerns are related to scale prevention, corrosion 
protection, and blowdown control.

Problem Cause Remedy

scale buildup water hardness, water softener,
silica reverse osmosis,

ion exchange

corrosion chlorides, oxygen reverse osmosis,
ion exchange,
vacuum 
degasifier

TOC water supply reverse osmosis, 
organics activated carbon

frequent high TDS reverse osmosis,
blowdown ion exchange

82

HIGH-PURITY WATER TREATMENT SYSTEMS

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 82



83

HIGH-PURITY WATER TREATMENT SYSTEMS

Although this description may be simplistic, many common 
problems related to boiler feed can be solved by controlling water
hardness, alkalinity, silica and total solids. The simplest method to
control most of these problems is reverse osmosis. The technology 
is straightforward and can reduce blowdown frequency by a factor
up to 10.

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 83



84

HIGH-PURITY WATER TREATMENT SYSTEMS

High-Pressure Steam Generation
• 200 gpm (757 Lpm) requirement
• Feedwater: 500 ppm TDS; 77°F (25°C)

• Pre-Treatment
Chemical Feed System for Addition of Chlorine
Dual-Media Sediment Filter
Chemical Feed System for pH Buffering

• Reverse Osmosis Unit
Permeate Capacity: 200 gpm (757 Lpm) at 77˚F (25˚C)

• Storage and Distribution 
Storage Tank with 0.2-micron Air Filter
Float Switch
Stainless Steel Distribution Pump System

• Post-Treatment
Two-Bed Ion Exchange, Cation Resin
Forced-Draft Degasifier
Two-Bed Ion Exchange, Anion Resin
Mixed-Bed Ion Exchange

• Options to Consider
pH Controller-Indicator
Clean-In-Place System
Portable Conductivity Meter
pH Test Kit
Chlorine Test Kit
Chemical Feed System for Chlorine Injection
Second-Pass RO

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 84



85

HIGH-PURITY WATER TREATMENT SYSTEMS

Figure 39 – Treatment System for High-Pressure Steam Generation

Typical system used to meet standards. Other modifications are dependent upon
concentration of feed, quality of water required, and other objectives.

D
ua

l-M
ed

ia
Fi

lte
r

R
ev

er
se

 O
sm

os
is

St
or

ag
e 

Ta
nk

Tr
an

sf
er

 P
um

p

Fe
ed

Po
in

t 
of

U
se

D
ei

on
iz

er
(C

at
io

n)
D

ei
on

iz
er

(M
ix

ed
-B

ed
)

D
ei

on
iz

er
(A

ni
on

)
D

eg
as

ifi
er

C
l

Fe
ed2

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 85



86

5.6 Potable Water / Boiler Feed / Humidification /
General Rinse
•  Specifications: 12 gpm (45 Lpm); some storage required; 

designed to meet general water requirements for these and 
similar applications

• Feedwater: 800 ppm TDS; 77°F (25°C)

• Pre-Treatment
Chemical Feed System for Addition of Chlorine
Dual-Media Sediment Filter
Chemical Feed System for pH Buffering

• Reverse Osmosis Unit
Permeate Capacity: 720 gph (2725 Lph) at 77°F (25°C)

• Storage and Distribution
Storage Tank with 0.2-micron Air Filter
Float Switch
Stainless Steel Distribution Pump System
Accumulator Tank

• Options to Consider
pH Controller-Indicator
Clean-In-Place System
Portable Conductivity Meter
pH Test Kit
Chlorine Test Kit
Chemical Feed System for Chlorine Injection
UV Light on Permeate Line

HIGH-PURITY WATER TREATMENT SYSTEMS

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 86



Figure 40 – Industrial Boiler Feed/Humidification System

Typical system used to meet standards. Other modifications are dependent upon 
concentration of feed, quality of water required, and other objectives.

87

HIGH-PURITY WATER TREATMENT SYSTEMS

D
ua

l-M
ed

ia
Fi

lte
r

PA
 R

ev
er

se
 O

sm
os

is
St

or
ag

e 
Ta

nk

D
is

tr
ib

ut
io

n
Pu

m
p

A
cc

um
ul

at
or

Fe
ed

Po
in

t 
of

U
se

C
hl

or
in

e
In

je
ct

io
n

A
ci

d
In

je
ct

io
n

Le
ve

l S
w

itc
h

So
di

um
M

et
ab

is
ul

fit
e

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 87



88

NOTES:

HIGH-PURITY WATER TREATMENT SYSTEMS

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 88



89

HIGH-PURITY WATER TREATMENT SYSTEMS

5.7 Water for Electronics

The process of manufacturing semiconductors requires some of the
highest-quality ultrapure water attainable, and in great quantities.
The most important reference standards are those of the American
Society for Testing and Materials (ASTM) and Semiconductor
Equipment and Materials International (SEMI). See Appendix for
water standards.

Achieving this high quality requires the use of virtually all the 
technology available to the water treatment specialist. Chlorination,
filtration, softening, carbon filtration, reverse osmosis, deionization,
ultrafiltration, microfiltration, ozonation, vacuum degasification, and
ultraviolet sterilization are all commonly used in the production of
ultrapure water. In addition to the treatment technologies, the design
and operation of the storage and distribution systems are also
extremely critical.

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 89



Ultrapure Water (18 megohm)
• Specifications: 30 gpm (114 Lpm) intermittent; some storage 

required
• Feedwater: 12 gpg hardness; 400 ppm TDS; 51°F (11°C)

• Pre-Treatment 
Chemical Feed System for Chlorine Injection
Dual-Media Sediment Filter
Chemical Feed System for pH Buffering
Heat Exchanger for Preheating Feed H2O

• Reverse Osmosis
Permeate Rate 2216 gph (8388 Lph) at 77˚F (25˚C)

• Vacuum Degasifier

• Reverse Osmosis Unit
Permeate Rate: 1662 gph (6291 Lph) at 77°F (25°C)

• Ozonator
1 lb/day (0.45 kg/day)

• Storage and Distribution
Storage Tank using a Nitrogen Blanket
Float Switch
Transfer Pump

• Post-Treatment
Primary Mixed-Bed Ion Exchange
Polishing Mixed-Bed Ion Exchange
Mixed-Bed Ion Exchange Polisher
Post-DI 0.2-micron Filter and Housing
Ozonation

• Options to Consider
Clean-In-Place System
Portable Conductivity Meter
Ultraviolet Sterilizer
Point-of-Use Filter and Housing
Vacuum Degasifier
OR
Ultrapure Water Polishing (Ultrafiltration)

90

HIGH-PURITY WATER TREATMENT SYSTEMS

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 90



91

HIGH-PURITY WATER TREATMENT SYSTEMS

Figure 41 – Electronics-Grade Water System

Typical system used to meet standards. Other modifications are dependent upon concentra-
tion of feed, quality of water required, and other objectives.

Su
bm

ic
ro

n
Fi

lt
er

or

U
ltr

af
ilt

ra
tio

n
Po

in
t 

of
 U

se

Po
in

t 
of

U
se

Fe
ed

C
hl

or
in

e
In

je
ct

io
n

PA
 R

ev
er

se
 O

sm
os

is
PA

 R
ev

er
se

 O
sm

os
is

Tr
an

sf
er

 P
um

p

U
V

St
er

ili
ze

r
Po

st
 D

I
Fi

lte
r

U
V

St
or

ag
e 

Ta
nk

Fo
rc

ed
 D

ra
ft

D
eg

as
ifi

er

D
ua

l-M
ed

ia
Fi

lte
r

D
I

Bo
tt

le
s

M
ix

ed
-B

ed
 D

ei
on

iz
er

(P
ol

is
he

r)

O
zo

ne
A

dd
iti

on

A
ci

d
In

je
ct

io
n

So
di

um
M

et
ab

is
ul

fit
e

O
zo

ne
D

es
tr

uc
t

O
R

M
ix

ed
-B

ed
 D

ei
on

iz
er

(P
ri

m
ar

y)

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 91



92

HIGH-PURITY WATER TREATMENT SYSTEMS

5.8 Water for Laboratory Use

The standards for “reagent-grade” laboratory water are set by
ASTM and the College of American Pathologists (CAP). See
Appendix for water standards.

Production of laboratory-grade water usually involves some 
combination of reverse osmosis, deionization, and distillation, which
can be categorized as follows:

Type Methods to Obtain
ASTM I RO -> DI -> 0.2 micron MF

Still -> DI -> 0.2 micron MF

CAP I RO -> Still or RO -> DI

ASTM II RO -> Still or DI -> Still

ASTM III Still or RO or DI
(or combination) ->
0.45-micron MF

CAP II Still or DI

CAP III Still or RO or DI
(or combination)

ASTM IV Still or RO or DI
(or combination)

The suggested methods are relative and will change depending upon
feedwater quality, quantity and flow required, plus distribution con-
siderations. See Appendix for reagent-grade water quality standards.

Reagent-Grade Water for Laboratory Use
Specifications: 10 gph (38 Lph) requirement
System designed for general-use laboratory-grade water
Feedwater: 250 ppm TDS; 10 gpg hardness; 77°F (25°C)

• Pre-Treatment
Water Softener (24 hours of operation between regenerations)

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 92



93

HIGH-PURITY WATER TREATMENT SYSTEMS

• Reverse Osmosis Unit
Permeate Capacity: 13 gph (49 Lph) at 77°F (25°C)

• Post-Treatment
Pressurized Storage System
High-Purity Water Loop
Capacity: 1 gpm (4 Lpm)
Suggested Cartridges:

Activated Carbon (1 each)
Mixed-Bed Resin (2 each)
0.2-micron Final Filter

Figure 42 – Point-Of-Use System (ASTM Type I)

Typical system used to meet standards. Other modifications are dependent upon 
concentration of feed, quality of water required, and other objectives.

Fe
ed

W
at

er
So

ft
en

er
R

ev
er

se
 O

sm
os

is

Pe
rm

ea
te

A
cc

um
ul

at
or

D
I L

oo
p

Pure Water Handbook-twg  5/16/97 2:23 PM  Page 93



94

HIGH-PURITY WATER TREATMENT SYSTEMS

5.9 Water for Beverage Manufacturing

Much attention has been focused recently on the quality of water
used for beverage production. The term “beverage” here includes
soft drinks, reconstituted juices and bottled water. While recog-
nized specifications are lacking, concerns include bacteria, sodium,
alkalinity, water hardness and total dissolved solids. These problems
are increasing as local water supplies vary and deteriorate, and 
consumers become more sophisticated in their taste requirements.
Also, the Food and Drug Administration (FDA) has developed 
standards for sodium labeling.

Because the parameters are often set by the user-industry as opposed
to a regulatory agency, the following ideas suggest approaches to
each industry.

Bottled Water
Primary Concerns: bacteria and yeast; total solids content

The bottled water industry must produce a product within the 
guidelines of certain definitions. A partial list includes “distilled
water,” “pure water,” “spring water” and “mineral water.” Carefully
define the requirement and obtain a definition of the desired product
water quality.

Treatment Methods: In all cases, bacterial control is critical.

Disinfection using chlorination or ozonation is usually required.
Where taste or chemicals are a consideration, disinfection by ozone
is preferred. The total solids content is usually most economically
controlled by reverse osmosis. The label on the bottle should define
the method of production.

Soft Drinks
Primary Concerns: bacteria and yeast, sodium, alkalinity, chlorine

For a soft drink to be labeled “low sodium” or “sodium-free,” the
product must meet the FDA’s guidelines. Usually this requires a